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Inpatient Pain Management

and beyond

Admitted patient has OUD and acute pain

Give full agonist opioids at Start buprenorphine 0.5 mg
2-3x the normal dose. AND SL every 3 hours
Consider PCA and/or il

regional anesthesia.

Treat withdrawal symptoms
and/or provide additional pain
relief as needed with adjunct
medications.
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Continue full agonists at high
doses and adjunct medications AND
as needed

Continue full agonists at high

doses and adjunct medications AND
as needed
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Increase buprenorphine
to 1 mg every 3 hours

8 mg every 12 hours

Begin to wean full agonists
if tolerated by adjusting dose
or frequency. Continue adjunct
medications as needed.

AND 8 mg every 8 hours

After resolution of acute pain, maintain on buprenorphine 8 mg TID-QID,
based on adequacy of treating withdrawal symptoms and minimizing
craving to use other opioids. Decrease dose if sedated. Consider expert
consultation if not able to tolerate maintenence dosing.

After stabilization on maintenance dosing make a shared decision
regarding discharge planning. Consider LAl buprenorphine administration
prior to discharge.

Provide patient with prescription for buprenorphine 8 mg SL BID-QID
for 7-14 days. Dose is based off maintenance dosing.

Inpatient Pain Management

Considerations

The use of PCA is a best
practice in the setting of a
patient with OUD who is
being admitted for an
acutely painful condition.

Increase buprenorphine to

Increase buprenorphine to

Full agonist opioids can be
used in addition to
buprenorphine. Full agonists
will need to be given at
higher doses than normal
because the buprenorphine
will competitively occupy
opioid receptors.

Patients with OUD have a
higher tolerance to opioids
and often need 2-3x the usual
dose to adequately control
pain. The risk of respiratory
depression in this case is
very low, especially if the
patient is being monitored. If
their vitals remain within
normal limits, the dose is not
too high.

Treating an acute painful
condition does not worsen
a patient’'s OUD.

Consider screening for HIV,
HCV, STls, and mental health
comorbidities.

Discharge patient with naloxone, linkage to care, and harm reduction education
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https://scalanw.com/sites/default/files/custom-pdfs/ScalaNW_Patient-Controlled-Analgesia.pdf
https://scalanw.com/sites/default/files/custom-pdfs/ScalaNW_Adjunct-Medications.pdf



